INSTRUMENT BOARD (PANEL) 30.400
BODY TYPES
PART u =
GROUP, PART MAME and DESCRIPTION NUMBER MODELS e :
1 2 ;_
30.402 - INSTRUMENT BOARD
T o s s e e e e i o S S 206957 | 515,516 1| 1| 1
Shim {to Windehield Opening Freme).e.u.cueeecesesenss... |207157| 515,516| 2| 2| 2
Drive Serew (Shim to Windshield Opening Frame).......... [205670| 515,516| *| *| *
Screw, Washer Head (to Windshield Opening Freme)........ |20G6BO| 515,516| 8| 8| B
Bolt, 1/49-20 x 1" Hx, Hd,...... _[ J_ ............ : 207| 515,516| 2| 2| 2
Lockwasher, 1/U" Med............ ¢ ¥ .........| 190| 515,516| 2| 2| 2
Welt, Inat, Board to Windehield Mouldine (Clear Plastic).. |206735| 515,516| *| *| *
Anti-Squeek, Inet. Board, S1de...veeeeeeeereceneeanensn... |[206ECN| 515 616| 2| 2| 2
Anti-Squeak, Inst. Board, Top, Outer.............. B e R 206695 515,'-115 2| 2| 2
Anti-Squeak, Inst. Board, Top, Center..................... |206696| R15,516| 2| 2| 2
Brace, Inst. Boerd to Dash, Inmer.............. i AL .v.. |2056T6 515 516| 1| 1| 1
Brace, Inst. Board to Dash, Outer.,.....ccc.enuununuan.... |205677| 515,516) 1| 1] 1
Bolt, Y/W"-20 x 3/4" Hx Fd........._| Brace |....... cee | D29| 515,516 2[ 2 2
Lockwasher, L/U" Med,............... L¥o Dash| . . ... 190| 515,516| 2| 2| 2
Bold, 5/16"-18 x 1" Hx, Hdececevua.. _[:Erace e R 735| 515,516| 2 E‘ 2
Lockwasher, 5/16" Ext, Tooth........ to Cowl| ... .... 38| 515,516| 2| 2| 2
30, U0l - INSTRUMENT BOARD GLOVE COMPARTMENT |
| |
BoxiCompLete st JIuas L his: e B EBEOT s e T s 205I5R5 ST 5R515 1] 1| 1
Screw, Mo. 8 Washer Head {G]:Irnme}.“...,..H.“_,..”“. 206l23 51;1,—15 LT3 I T4 I 11
Door, Glove Compartment (Prime)e......eceseeecerorsasenans 206958 515 | 1| |1
Door, Glove Compartment (Prime)...ue.vevecrerosonecnenes .. | 206555 516 ki S5E
Tl abe, BNaTEl e e, s e R Sl e e AT R N S Ll ol
T D N am e L Ella te mm b ani e des o2 B eteeiieesren....|20MG5Y| 515 516 4| 4| L
L e D s b e e B DA G T O A DO B S e O . | 20kOET 516 1| 1|
Screw, No. 10-2U x 3/8% Rd. HA. CT. BOCeuecevcasenesnens 363 516 3|3
Lockwasher, No, 10 Ext. Tooth...ecoveeroneencnseses i 516 | 3l 3
BRI T OV B0 DO 0T s e s o ta o o e e aleia s s e lote S e .. esee|200539| 515,516| 2| 2| 2
Hinge, Glove Box Door, Inner (ch:ramaj e o ono] et e 1 L G B T £ ol s |
Hinge, Glove Box Door, Outer (Chrome)....v.vveeeevsnsss..s | 206519 615,516 1| 1| 1
Screw, No, 1C-32 x 5/8" Rd, Hd. Cr. Rec... to A 628 515,516 L b | L
Lockwasher, No. 10 Ext, Tooth ............- Inut{}-..... 29l 515,516| 4 4 4
Tat  Ho P U= R 2 X HA s G le o laisisiate = 5 v o = ala's e |13 Hre L R 202| 515,516 4 Ll L4
Serew, Mo, 10-24 x 3/8" Rd. Hd. Cr. Rec.. |to Glovel.... 352 515 516 U 4 L
Lockwasher, No. 10 Ext, Tooth ...... «.... |Box Door 515,516 4 4 L
Bumper, Hinge Pracket,......vvewvunn ST tal e toYele et e o e a oictole ....|2038TH 515,516| 2| 2| 2
Lock, Glove Box (incl. Cylinder, Keys and G1ip)..,.,*..*.. 2n3886| 515,516 1| 1| 1
Lock, Cylinder and Key Kit (incl. Cylinder end Keys for
Glove Box and Deck Lid)eeeeeew.ow. AR g . W 203883 515,516 1| 1| 1
Ke¥yaCut, o CodesHo K, B S0 =500 L o L iet s many s 203887| 515,516 1| 1| 1
¥ey, Blank, for Code Wo, K.F. AOleTD0u.ucurcvnassansonssne 203g82| 515,516| 1| 1| 1
1 B Y o e e L e e o e b P i 205400 515,516, 1| 1| 1
S s R 0 s Sl st oo A PP O e P P i, S e L 205180 515,516 1| 1| 1
Screw, Yo, §-32 x 3/8" Rd. Hd, CF, ReC..cecccnrasccacons 599/ 15,516 2/ 2 2
Lockwesher, No. & Ext, Toothi.....oceurneennnnsioeassone byl 515,516 2| 2 2
Bu b0 BRSOy A e e g Sl S s e L S e e 272| ®15,516| 2| 2| 2
|

*Ap Reguired

105




30.400 INSTRUMENT BOARD (PANEL)

BODY TYFES
PART u =
GROUP, PART MAME and DESCRIPTION wumsen | MODELS il
1 2 ;
30,406 - INSTRUMENT BOARD ASH RECEIVER
Agh Receiver Comolete (Chrome)........oevvveeevcunnnaranains 20lg66 | 515,516( 1| 1| 1
I i a3 P T E s 1 9 B OO G R OO e 20lafkT| 515,516 1| 1| 1
Cover, AshiRecelwer®lChtome). 5 i s ST, 2nlghg| 515,514| 1| 1| 1
Screw; No.' 6=320 xS S HAL (HA, FOr, SRECH ot i detndla el 50| 515,516 2| 2| 2
Lockwasher, Yo, & Ext, Tooth, ke oy i L B e L 51&| 515,516 2| 2| 2
Reteiner, Ash Receiver..,......... ........................ 2’3’-‘9?1] 515,516 1| 1| 1
Serew, Wo, 10-32 x 3/8" R4, Hd, Cr. Rec....... e e e 5771 515,516 | 2| 2] 2
Loclewasher, Wo, 10 Ext, Pooth. .o ..cccccreenuancnnecconsns 2gl| 515,516| 2| 2| 2
T O S o8 H e ot o ¥e oo fa e R ey R 202 | 515,516| 2| 2| 2
30,410 - INSTRUMENT 30ARD RADIC PANEL AND GRILLE
Panel, Badio Control (Chrome).. ... . ieceeasesioversnnsnis 204972| 515,516| 1| 1| 1
BT R e 0 R A L A el atetotratatetetn 203646| B15,516| 2| 2| 2
Screw, No. 6-18 x 1/4" RA. Hd. Cr. ReC. ToPeoverevoeannras 56| B1G,516| 2| 2| 2
SanpoT b RAd ol Spaalte r i L R o . e ateicteds eouoth| 515,516 1} 1| 1
Support, Vent. and Heater Comtrol........eeceeuvucenanncas 20u978| 515,516 1| 1| 1
Fanel, Vent, end Heater Cover (Chrome).........eevveveunnn a2olary| 515,516 1 1| 1
L Ty (o T T ot B O i At e S A PR e 204976 515,516( 1| 1| 1
Lockwasher, No. 10 Bxt, Tosth. .. ... ..cvcuvocurmucsunasas- 204| 515,516| 2| 2| 2
TRLt RN G R 0= Pl HE i Attty e e e s L s et 378| 515,516| 2| 2| 2
SngcarE(Grilla b TastaBoard) . i L e s e a e 201560| 515,516 1| 1| 1
Washer (Grillefo Inat., Board)(Rubber)e...evevererrennencns 205568 | 515,516 6| B| 6
S T e G e B S A e A i e s e R T o A kA T syt 204979| 515,516 1| 1] 1
R B a b Be e e E aBa 06 A DA ODaRT T S ORIt I 203875| 515,516 5| 5| 5
30,112 - INSTRUMENT BOARD MOULDING .
MUY TS T S T T e e s e alefes R e py e R 1T R 5
Screw, No, 10-24 x 5/16" R4, Hd. Cr. Rec,.,.. ........... 55& 516 1 {sel
hockwaaher: =R L e Rt o Po o b e e o v s misaiwiate laTaies el e 29 516 11
Spacer, Trim Moulding......eeceveeencesns AL e et 2OUBTE B16. |1
Cap, Inst. Board Side Plete, Right (Chrome)e..............|204OBE 516 32
Cap, Inst, Board Side Plate, Left (Chrome)................|20W989| 516 | 1] 1]
Screw, No. 815 x 1/2" F1, Hd, Cr. Rec. (Chrome)........ 75| 516 2| 2|
Bezelt B Ingty,  Le e S d Ml il e 200223 ] RLRSR16 2 2 93
Screw, ¥No. 832 x 1/4" RA. Hd, Cr. ReCorevonnnn.. i 57| 515,516| 6| 6| 6
hockwaaRe T R 0 s e A e N s e R oTovatetal det eyl 253 | 515,516| 6| 6| 6
Bezel, Inet, Sm.......,... Tt &1 e, afomtarry vl | ORI BRT B L EYIGH 8 (7D 1 2
Screw, Fo, 6-32 x 1fu" FiAt HAE O R e Cs s el s i Seatys T13| 515,516| 8| B| 8
Lockwa B aT o s B Ml e L i e e b e e e e e 774| 515,516| 8| 8| 8
Support, Inst, BOBIA GAUEE,..eeevsenersasasscananna-sara-s |2008B0| 515,516 2| 2| 2
| |

106




	kfpm510105.jpg
	kfpm510106.jpg

